7 REPAIR PARTS

FVXS**NVJU Indoor Ductless Floor Stand Unit

FVXS09NVJU
FVXS12NVJU
FVXS15NVJU
FVXS18NVJU .
NG
e | &
—— 1
-~ ‘ ‘“ J
“‘ o
e T
This manual is to be used by qualified technicians only. This manual replaces RP-D6030.

© 2015-2016 DAIKIN MANUFACTURING COMPANY, L.P (5151 San Felipe St., Suite 500 ¢ Houston, TX 77056

RP-D6030A www.daikincomfort.com March 2016




Important Information

Index
FUNCHIONAI Parts LiSt e et e et e e e e e e e e e e e e e e e e eenaaas 3
Hlustration @nd PartsS o e a e aaan 4-7

Views shown are for parts illustrations only, not servicing procedures

Text Codes:

AR - As Required

NA - Not Available

NS - Not Shown

00000000 - See Note

QTY - Quantity Example (QTY 3) (If Quantity not shown, Quantity = 1)

M - Model Example (M1) (If M Code not shown, then part is used on all Models)

Expanded Model Nomenclature:

Example

M1 - Model#1
M2 - Model#2
M3 - Model#3

Daikin Manufacturing Company, L.P. is not responsible for personal injury or property damage resulting from
improper service. Review all service information before beginning repairs.

Warranty service must be performed by an authorized technician, using authorized factory parts. If service is
required after the warranty expires, Daikin Manufacturing Company, L.P. also recommends contacting an
authorized technician and using authorized factory parts.

Daikin Manufacturing Company, L.P. reserves the right to discontinue, or change at any time, specifications or
designs without notice or without incurring obligations.

For assistance within the U.S.A. contact: For assistance outside the U.S.A. contact:
Consumer Affairs Department International Division

Daikin North America, LLC Daikin North America, LLC

7401 Security Way 7401 Security Way

Houston, Texas 77040 Houston, Texas 77040
855-770-5678-Telephone 713-861-2500-Telephone
713-863-2382-Facsimile 713-863-2382-Facsimile

2 www.daikincomfort.com RP-D6030A




Functional Parts

Part

No: Description:

1964671 DC FAN MOTOR

131316J FUSE

153875J FUSE

2319755 PRINTED CIRCUIT ASSY. (CONTROL) (M3)
1767748 PRINTED CIRCUIT ASSY. (DISPLAY)
2039408 PRINTED CIRCUIT ASSY. (MAIN) (M1)
2039415 PRINTED CIRCUIT ASSY. (MAIN) (M2)
2039422 PRINTED CIRCUIT ASSY. (MAIN) (M4)
1767755 PRINTED CIRCUIT ASSY. (SENSOR)
1767731 PRINTED CIRCUIT ASSY. (SERVICE)
151065J STEPPING MOTOR

1724688 TERMINAL BLOCK

Expanded Model Nomenclature

M1 - FVXS09NVJU
M2 - FVXS12NVJU
M3 - FVXS15NVJU
M4 - FVXS18NVJU

RP-D6030A www.daikincomfort.com




FVXS09NVJU / FVXS12NVJU / FVXS18NVJU

1] Bt
7 | B Q]
3082 | [%0] B3
AETANEIED
56| |52 E
5| B | |5 E
AN % En
5| B AIEE
9| 8 5% | £t
0 cf 57 B
1 %] 2
] e IR
o] [e0] e
wloa| [o] F
AR EE
6] c4 | (@3] F2
i | [et| Fa
w6 | [e5] Fi4
e | [&] R
0| 03 6] F3
2] CH %]
nlc| [&]
nlos| |[n]
2o | [
Bl 05| [ fed
B 06| [T 2
ARAERAER
Bl e | |75 Fed
w9 | [®] F
wlcw| [7] f
1 Al | (.| f
, o] (1] mo
Sl oY e 0| Fi
M/ ® | - s | e
E8-3 -6t 7L pp ‘ B F AR
E1d E82 gy 4 %] B 8] Fi
% YN A 84| Ff5
N 5 b %] H B F
T % 6 % K
ulll 0] i K
. alm 8| 1
e %] K
AO™hR el o, | B 0l K
X W B N BT 0| o] Ko
NNRA el . RIS 0| K
(9" \\§ N " 40 MEAREEE
\\ VI K2 K5 HEREEE
ISy | e B 7 Hg \ RIERREEE
&40 \\0311 & @ﬁ’m'a i D %[ Ki
5 C3.4 D L
4 www.daikincomfort.com RP-D6030A




Ref. Part Ref. Part
No: No: Description: No: No: Description:
Image 1: Image 1:
1 1768587 EVAPORATOR ASSY. (M1, M2) 53 1767779 EARTH WIRE (FUNCTIONAL EARTH) (M1, M2, M4)
1 1911994 EVAPORATOR ASSY. (M4) 54 2265562 SHIELD PLATE ASSY. (M1, M2, M4)
2 110827J UNION JOINT/ GAS LINE (M1, M2) 55 1767793 INSULATION SHEET (M1, M2, M4)
2 136002J UNION JOINT/ GAS LINE (M4) 56 1964671 DC FAN MOTOR (M1, M2, M4)
3 1673393 UNION JOINT/ LIQUID LINE (M1, M2, M4) 57 174888) PAN HEAD TAPPING SCREW (M1, M2, M4)
4 1767399 PUTTY (M1, M2, M4) 58  111403J PAN HEAD TAPPING SCREW (M1, M2, M4)
5 1767407 PUTTY (FOR LIQUID PIPING) (M1, M2, M4) 59  121650] TRUSS HEAD TAPPING SCREW (M1, M2, M4)
6 1723546 FLARE NUT (M1, M2, M4) 60 1137837 TAPPING SCREW (M1, M2, M4)
7 380120J FITTING SPRING/ THERMISTOR (M1, M2, M4) 61 1767818 BOTTOM FRAME ASSY. (M1, M2, M4)
8  113783J TAPPING SCREW (M1, M2, M4) 62 1767825 ANTISWEAT MATERIAL (RIGHT) (M1, M2, M4)
9 119848J FLARE NUT (M1, M2, M4) 63 1767832 ANTISWEAT MATERIAL (LEFT) (M1, M2, M4)
10 1767414 TURBO FAN ASSY. (M1, M2, M4) 64 1786756 THERMAL INSULATION ASSY. (M1, M2, M4)
11 1767421 AIR GUIDE PLATE ASSY. (M1, M2, M4) 65 1786763 THERMAL INSULATION ASSY. (M1, M2, M4)
12 1767438 HOR. VANE ASSY./ DISCH. GRILLE (M1, M2, M4) 66  176784J BELL MOUTH ASSY. (M1, M2, M4)
13 169060J ROD/ HORIZONTAL VANE (M1, M2, M4) 67 1767856 COVER/ MOTOR (M1, M2, M4)
14 1767445 SHAFT (M1, M2, M4) 68 1767863 FRONT GRILLE ASSY. (M1, M2, M4)
15 1767452 PROTECTION NET/ AIR OUTLET (M1, M2, M4) 69 1767894 CONTROL PANEL ASSY. (M1, M2, M4)
16 1767508 VERT. VANE (UPPER)/ DISCH. GRILLE (M1, M2, 70 1767919 INDICATION LABEL (M1, M2, M4)
M4) 71 1767926 SUCTION GRILLE ASSY. (M1, M2, M4)
17 1767515 VERT. VANE INTERLOCK/ DISCH. GRILLE (M1, 72 1767933 KNOB (1) (M1, M2, M4)
M2, M4) 73 1768013 KNOB (2) R (M1, M2, M4)
18 151065J STEPPING MOTOR (M1, M2, M4) 74 1768020 KNOB (2) L (M1, M2, M4)
19 1767546 WIRE HARNESS ASSY. (UPPER) (M1, M2, M4) 75 1768037 STRING (M1, M2, M4)
20 1767553 DRAIN PAN (M1, M2, M4) 76 1768044 WIRE CLAMP (M1, M2, M4)
21 1767560 DAMPER ASSY. (M1, M2, M4) 77 1814790 CASING (UPPER) (M1, M2, M4)
22 1767577 COVER ASSY. (M1, M2, M4) 78 1768068 CASING (RIGHT) (M1, M2, M4)
23 1767584 VERT. VANE (LOWER)/ DISCH. GRILLE (M1, M2, 79 1768075 CASING (LEFT) (M1, M2, M4)
M4) 80 1768082 FIXTURE/ REF. PIPING (M1, M2, M4)
o4 1767591 STEPPING MOTOR ASSY. (M1, M2, M4) 81 1768099 REINFORCE PLATE ASSY. (M1, M2, M4)
25 1767609 SLEEVE BEARING (M1, M2, M4) 82 1768107 THERMAL INSULATION ASSY. (M1, M2, M4)
26 1767616 SHAFT (DAMPER) (ML, M2, Md) 83 1901601 HEX. HEAD TAPPING SCREW (M1, M2, M4)
27 1767623 WIRE HARNESS ASSY. (LOWER) (M1, M2, Md) 84 2265579 CONDUIT MOUNTING PLATE (M1, M2, M4)
28 1767630 COVER (2) (ML, M2, Md) 85 NA '\C/SUTION LABEL (ELECTRIC SHOCK) (M1, M2,
29 1786578 SEALING MATERIAL (M1, M2, M4) )
30 1786585 SEALING MATERIAL (M1, M2, Md) 86 2262602 REMOTE CONTROLLER ASSY. (M1, M2, M4)
31 1786592 THERMAL INSULATION (M1, M2, M4) 87 2111519 REMOTE CONTROLLER HOLDER (M1, M2, M4)
32 1786600 THERMAL INSULATION (M1, M2, M4) 88 1768121 INSTALLATION PLATE (M1, M2, M4)
33 847002J FAN RETAINING NUT (M1, M2, M4) 89 NA SCREW PACK (M1, M2, M4)
34 1767647 AIR FILTER (M1, M2, M4) 9  NA BATTERY KIT (M1, M2, M4)
35 2268864 SWITCH BOX (M1, M2, M) 91 1768138 DRAIN HOSE ASSY. (M1, M2, M4)
36 1767661 INDICATION LAMP COVER (M1, M2, M4) 92 NA OPERATION MANUAL (M1, M2, M4)
a7 1767678 MOUNTING PLATE/ PCB (M1, M2, M4) 93 NA ELECTROSTATIC FILTER ASSY. (M1, M2, M4)
a8 1767685 SHIELD PLATE (ML, M2, M4) 94 095960J FRAME/ STATICAL FILTER (M1, M2, M4)
39 1767692 SHIELD PLATE (M1, M2, M4) 95 NA ELECTROSTATIC FILTER (M1, M2, M4)
40 1767700 SHIELD PLATE (M1, M2, M4) 96 1786871 THERMAL INSULATION TAPE (M1, M2, M4)
41 0728803 SWITCH KNOB (M1, M2, M4) Expanded Model Nomenclature
42 2039408 PRINTED CIRCUIT ASSY. (MAIN) (M1) M1 - FVXSO9NVJIU
42 2039415 PRINTED CIRCUIT ASSY. (MAIN) (M2) M2 - FVXS12NVIU
42 2039422 PRINTED CIRCUIT ASSY. (MAIN) (M4)
43 153875J FUSE (M1, M2, M4) M3 - FVXS15NVJU
44 113954) VARISTOR (M1, M2, M4) M4 - FVXS18NVJIU
45  131316J FUSE (M1, M2, M4)
46 1767724 WIRE HARNESS ASSY. (M1, M2, M4)
47 1767731 PRINTED CIRCUIT ASSY. (SERVICE) (M1, M2, M4)
48 1724688 TERMINAL BLOCK (M1, M2, M4)
49 0812847 WIRE CLAMP (M1, M2, M4)
50 1767748 PRINTED CIRCUIT ASSY. (DISPLAY) (M1, M2, M4)
51 1767755 PRINTED CIRCUIT ASSY. (SENSOR) (M1, M2, M4)
52 1767762 EARTH WIRE (M1, M2, M4)

RP-D6030A

www.daikincomfort.com




FVXS15NVJU
Picture Key Picture Key

2 E12
3 £
4 B
5 Efd
b El6
7 )
8 E17-1
9 18
0] B E21
1| ¢ E2
121 C2 £
13] G EN
14| C1-4 Fl
1] C22 Fi-1
16| C23 F1-2
17| CH4 Fid
18] C25 Fi4
18| C26 R
4| G2 F3
27| G F4
22| G F3
3| 032 F51
%] G F6
25| CH F6-1
26| C35 F6-2
2] G346 F6-3
B G F64
5| C38 Fl
3| C30 F8
3G F
32| G311 Fi
3 G Fi1
¥ C F12
B G F3
B K Fid
7| B Fi5
BB Fl6
¥ H Kl
&) B K2
4| B K3
& | K4
43| B8 K5
4| 81 K6
4| E82 K8
4| E83 K81
| B K82
48] E10 K13

6 www.daikincomfort.com RP-D6030A




Ref. Part Ref. Part

No: No: Description: No: No: Description:

Image 1: Image 1:

1 1911994 EVAPORATOR ASSY. (M3) 60  121650J TRUSS HEAD TAPPING SCREW (M3)
2 136002J UNION JOINT/ GAS LINE (M3) 61  113783J TAPPING SCREW (M3)

3 1673393 UNION JOINT/ LIQUID LINE (M3) 62 2250337 BOTTOM FRAME ASSY. (M3)

4 6025763 MUFFLER (M3) 63 1767825 ANTISWEAT MATERIAL (RIGHT) (M3)
5 1767399 PUTTY (M3) 64 1767832 ANTISWEAT MATERIAL (LEFT) (M3)
6 1767407 PUTTY (M3) 65 1786756 THERMAL INSULATION ASSY. (M3)
7 1723546 FLARE NUT (M3) 66 1786763 THERMAL INSULATION ASSY. (M3)
8 380120J FITTING SPRING/ THERMISTOR (M3) 67 1767843 BELL MOUTH ASSY. (M3)

9 2120669 TAPPING SCREW (PLAIN/ SPRING WASHER) (M3) 68 1767856 COVER/ MOTOR (M3)

10 119849J FLARE NUT (M3) 69 1767863 FRONT GRILLE ASSY. (M3)

11 1767414 TURBO FAN ASSY. (M3) 70 1767894 CONTROL PANEL ASSY. (M3)

12 1767421 AIR GUIDE PLATE ASSY. (M3) 71 1767919 INDICATION LABEL (M3)

13 1767438 HOR. VANE ASSY./ DISCH. GRILLE (M3) 72 1767926 SUCTION GRILLE ASSY. (M3)

14 169060J ROD/ HORIZONTAL VANE (M3) 73 1767933 KNOB (1) (M3)

15 1767445 SHAFT (M3) 74 1768013 KNOB (2) R (M3)

16 1767452 PROTECTION NET/ AIR OUTLET (M3) 75 1768020 KNOB (2) L (M3)

17 1767508 VERT. VANE (UPPER)/ DISCH. GRILLE (M3) 76 1768037 STRING (M3)

18 1767515 VERT. VANE INTERLOCK/ DISCH. GRILLE (M3) 77 1768044 WIRE CLAMP (M3)

19  151065J STEPPING MOTOR (M3) 78 2252294 CASING (UPPER) (M3)

20 1767546 WIRE HARNESS ASSY. (UPPER) (M3) 79 1768068 CASING (RIGHT) (M3)

21 2252287 DRAIN PAN (M3) 80 1768075 CASING (LEFT) (M3)

22 1767560 DAMPER ASSY. (M3) 81 1768082 FIXTURE/ REF. PIPING (M3)

23 1767577 COVER ASSY. (M3) 82 1768099 REINFORCE PLATE ASSY. (M3)

24 1767584 VERT. VANE (LOWER)/ DISCH. GRILLE (M3) 83 1768107 THERMAL INSULATION ASSY. (M3)
25 1767501 STEPPING MOTOR ASSY. (M3) 84 1901601 HEX. HEAD TAPPING SCREW (M3)
26 1767609 SLEEVE BEARING (M3) 85 2265579 CONDUIT MOUNTING PLATE (M3)
27 1767616 SHAFT (DAMPER) (M3) 86 NA CAUTION LABEL (ELECTRIC SHOCK) (M3)
28 1767623 WIRE HARNESS ASSY. (LOWER) (M3) 87 2262602 REMOTE CONTROLLER ASSY. (M3)
29 1767630 COVER (2) (M3) 88 2111519 REMOTE CONTROLLER HOLDER (M3)
30 1786578 SEALING MATERIAL (M3) 89 1768121 INSTALLATION PLATE (M3)

31 1786585 SEALING MATERIAL (M3) 90 NA SCREW PACK (M3)

32 1786592 THERMAL INSULATION (M3) 91 NA BATTERY KIT (M3)

33 1786600 THERMAL INSULATION (M3) 92 1768138 DRAIN HOSE ASSY. (M3)

34 847002J FAN RETAINING NUT (M3) 93 NA ELECTROSTATIC FILTER ASSY. (M3)
35 1767647 AIR FILTER (M3) 94 095960J FRAME/ STATICAL FILTER (M3)

36 2268864 SWITCH BOX (M3) 95 NA ELECTROSTATIC FILTER (M3)

37 1767661 INDICATION LAMP COVER (M3) 96 1786871 THERMAL INSULATION TAPE (M3)
38 1767678 MOUNTING PLATE/ PCB (M3) Expanded Model Nomenclature

39 1767685 SHIELD PLATE (M3) M1 - FYXS09NVIU

40 1767692 SHIELD PLATE (M3)

41 1767700 SHIELD PLATE (M3) M2 - FVXS12NVJIU

42 0728803 SWITCH KNOB (M3) M3 - FVXS15NVJIU

43 2319755 PRINTED CIRCUIT ASSY. (CONTROL) (M3) M4 - FVXS18NVJU

44 153875] FUSE (M3)

45  113954) VARISTOR (M3)

46 131316J FUSE (M3)

47 1767724 WIRE HARNESS ASSY. (M3)

48 1767731 PRINTED CIRCUIT ASSY. (SERVICE) (M3)

49 1724688 TERMINAL BLOCK (M3)

50 0812847 WIRE CLAMP (M3)

51 1767748 PRINTED CIRCUIT ASSY. (DISPLAY) (M3)

52 1767755 PRINTED CIRCUIT ASSY. (SENSOR) (M3)

53 1767762 EARTH WIRE (M3)

54 1767779 EARTH WIRE (FUNCTIONAL EARTH) (M3)

55 2265562 SHIELD PLATE ASSY. (M3)

56 1767793 INSULATION SHEET (M3)

57 1964671 DC FAN MOTOR (M3)

58  174888J PAN HEAD TAPPING SCREW (M3)

59 111403J PAN HEAD TAPPING SCREW (M3)

RP-D6030A

www.daikincomfort.com




	RPT - Functional Parts
	RPT - Parts Manual Cover
	RPT - Parts Manual
	RPT - Picture Pages

